
NPDES PERMIT NO. LA0124656 

FACT SHEET 

 

FOR THE DRAFT NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM 

(NPDES) PERMIT TO DISCHARGE TO WATERS OF THE UNITED STATES 

 

APPLICANT  

 

Coushatta Casino Resort Waste Water Treatment Plant 

777 Coushatta Drive 

Kinder, LA 70648 

 

ISSUING OFFICE 

 

U.S. Environmental Protection Agency 

Region 6 

1445 Ross Avenue 

Dallas, Texas 75202-2733 

 

PREPARED BY 

 

Ruben Alayon-Gonzalez 

Environmental Engineer 

Permitting Section (6WQ-PP) 

Water Quality Protection Division 

VOICE: 214-665-2785 

EMAIL: alayon-gonzalez.ruben@epa.gov 

 

DATE PREPARED 

 

June 1, 2016 

 

PERMIT ACTION 

 

Proposed reissuance of the current NPDES permit issued February 25, 2011, with an effective 

date of April 1, 2011 and an expiration date of March 31, 2016. 

 

RECEIVING WATER – BASIN 

 

Levee/ditch on tribal land to tributary of Calcasieu River thence to Calcasieu River Basin. 

 

 

 



PERMIT NO.  LA0124656                 FACT SHEET    Page 2 of 17 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows:   

 

4Q3   Lowest four-day average flow rate expected to occur once every three-years 

BAT  Best available technology economically achievable 

BCT  Best conventional pollutant control technology 

BPT  Best practicable control technology currently available 

BMP   Best management plan 

BOD  Biochemical oxygen demand (five-day unless noted otherwise) 

BPJ   Best professional judgment 

CBOD  Carbonaceous biochemical oxygen demand (five-day unless noted otherwise) 

CD   Critical dilution 

CFR  Code of Federal Regulations 

cfs   Cubic feet per second 

COD  Chemical oxygen demand 

COE  United States Corp of Engineers 

CWA  Clean Water Act 

DMR  Discharge monitoring report 

DO   Dissolved Oxygen 

ELG  Effluent limitation guidelines 

EPA  United States Environmental Protection Agency 

ESA  Endangered Species Act 

E. coli  Escherichia coli 

FCB  Fecal coliform bacteria 

FWS   United States Fish and Wildlife Service 

LAIP  Permitting Guidance Document for Implementing Louisiana Surface Water Quality Standards 

LDEQ  Louisiana Department of Environmental Quality 

LWQS  Louisiana Water Quality Standards: Title 33 Environmental Quality, Part IX Water Quality 

µg/l   Micrograms per liter (one part per billion) 

mg/l  Milligrams per liter (one part per million) 

MGD  Million gallons per day 

ng/l   Nanograms per liter (one part per trillion) 

NPDES  National Pollutant Discharge Elimination System 

MQL  Minimum quantification level 

O&G  Oil and grease 

POTW  Publically owned treatment works 

RP   Reasonable potential 

SIC   Standard industrial classification 

s.u.   Standard units (for parameter pH) 

TDS  Total dissolved solids 

TKN  Total Kjeldahl Nitrogen 

TMDL  Total maximum daily load 

TRC  Total residual chlorine 

TSS   Total suspended solids 

UAA  Use attainability analysis 

USGS  United States Geological Service 

WET  Whole effluent toxicity 

WQMP  Water Quality Management Plan 

WWTP  Wastewater treatment plant 

 

In this document, references to State WQS and/or rules shall be that of the State of Louisiana and the Coushatta 

Tribe of Louisiana. 

 

 



PERMIT NO.  LA0124656                 FACT SHEET    Page 3 of 17 

I. CHANGES FROM THE PREVIOUS PERMIT 

 

1. WET monitoring frequency will be reduced since all quarterly toxicity test reports 

passed survival testing requirements.  

 

2. Removed Fecal Coliforms limit based on compliance with E.coli limit while still 

meeting State’s Fecal Coliform Standards. 

  

II.  APPLICANT LOCATION and ACTIVITY 

 

As described in the application, the facility is located at 777 Coushatta Drive in Kinder, Allen 

Parish, Louisiana.   

 

Under the Standard Industrial Classification Code 4952, the applicant will operate a POTW with 

a design flow capacity of 0.80 MGD serving a transient population which encompasses hotel 

rooms, restaurants golf course and RV Park, population served 3,000. 

 

The facility will employ the conventional activated sludge process designed for single stage 

nitrification. All facilities will be sized to handle a hydraulic peaking factor of 4. The offsite lift 

station will take an average daily flow of 0.8 million gallons per day (MGD) to the headworks of 

the facility. The headworks will consist of a rotary drum screen placed on top of an entrance 

channel. The entrance channel will capture the flow from the screen and will be equipped with 

weirs to handle overflow from the screen. The entrance channel will act as a mixing chamber and 

splitter box to the aeration basins. There will be three aeration basins and the flow will be split 

equally between the three (0.367 MGD Average Daily Flow). The entrance channel is designed 

to have stop gates to allow a basin to be temporarily taken out of service. The aeration basins 

will be equipped with fine bubble diffusers and aeration. The total air rate to the three aeration 

basins is approximately 2,600 standard cubic feet per minute. The size of the basins and air rate 

will allow nitrification to occur in the basins. From the aeration basins the flow will travel 

through an exit channel which will allow the flow to come to equilibrium. The flow will then be 

transferred to the clarifiers. The clarifiers will be conventional, center pier feed, settling clarifiers 

that include sludge bottom draw and double sided effluent launder troughs. There will be three 

clarifiers and the flow will be split equally between the three. If necessary a clarifier can be taken 

out of service and the other two clarifiers are able to treat the average daily flow. The maximum 

surface loading rate for the clarifiers will be 1,200 gallons per day per square foot. The clarifier 

design will have a weir loading rate of approximately 7,500 gallons per day per linear foot of 

weir length. Return activated sludge will be pumped from the clarifier back to the headworks at a 

rate of 30% of the average daily flow. The return activated sludge pumps are sized for a 

maximum flowrate of 100% of forward flow. The waste activated sludge will be pumped from 

the clarifier to a two-stage aerobic digester. A scum pump station will be installed to remove 

scum from the clarifier. The scum pump station will return the flow to the first stage disgester or 

to the headworks. The clear water will flow over the weirs in the clarifier and into a rotating disk 

filter. The rotating disk filter, equipped with multiple disks will remove particulate such as total 

suspended solids (TSS) as well as particulates that contribute to biological oxygen demand 

(BOD). The filtered effluent will then flow into an entrance channel for the chlorine contact 

chambers. There will be three chlorine contact chambers that will take flow equally. The chlorine 



PERMIT NO.  LA0124656                 FACT SHEET    Page 4 of 17 

contact chambers will be outfitted with baffle walls to allow for adequate mixing and detention 

time. A sodium hypochlorite solution will be mixed with non-potable water from the plant and 

introduced at the head of the chlorine contact chamber. From the chlorine contact chamber the 

flow will go into an aerated exit channel that is equipped with a flow measurement device and 

associated v-notch weir as well as a proposed effluent composite sampler. The flow will be then 

be piped to an existing drainage ditch which flows into the Calcasieu River.  

 

The waste activated sludge (WAS) will be pumped to a two-stage aerobic digester. The WAS 

will be pumped to the first basin and will then flow into the second basin or second stage of 

digestion. A coarse bubble aeration system will be installed in each digester. One digester will be 

constantly aerated with the adjacent digester used for decanting and thickening. The decant will 

be returned to the headworks. The sludge will be wet hauled by a licensed sludge hauler/disposal 

company. The plant will be equipped with a diesel generator for backup power during power 

outages. The diesel generator is sized to run necessary equipment to treat the average daily flow.  

 

The discharge from the POTW is through Outfall 001 at Latitude 30° 32' 38" North and 

Longitude 92° 49' 9" West.  

 

III. EFFLUENT CHARACTERISTICS 

 

A quantitative description of the discharge(s) described in the EPA Permit Application Form 2A 

received October 7, 2015, are presented below: 

      

Table 1: Discharge characteristics 

        

Parameter Max. Avg. 

(mg/l unless noted) 

Flow, million gallons/day (MGD) 0.21 0.19 

Temperature, winter  14.0° C 21.3° C 

Temperature, summer 31.0° C 26.7° C 

pH, minimum, standard units (su) 7.2 su N/A 

pH, maximum, standard units (su) 7.8 su N/A 

Carbonaceous Biochemical Oxygen 

Demand, (CBOD5) 

4.09 2.89 

Fecal Coliform (cfu/100 ml) 88.0 33.0 

Total Suspended Solids (TSS) 3.52 2.44 

    

A summary of the last 3-years of pollutant data taken from DMRs indicates reported violations 

for the following parameters:  

 

 CBOD5 (Concentration, mg/L) 7 day avg. – Jan.2013, Dec. 2013, Jun. 2015 

  CBOD5 (Concentration, mg/L) 30 day avg. – Jan. 2013, Apr. 2013, Dec. 2013 

 Fecal Coliform (cfu/100 mL) 7 day avg. – Jul. 2013 

 E. coli (monthly geo. mean, cfu/100mL) – Jul. 2013 

 TRC (Concentration, µg/L) – Jul. 2013 



PERMIT NO.  LA0124656                 FACT SHEET    Page 5 of 17 

 Nitrogen, ammonia total as N (Concentration, mg/L) 7 day avg. – Jan. 2013, Mar. 2013, 

Jul. 2013, and Mar. 2014. 

 TSS (Concentration, mg/L) 7 day avg. – Mar. 2013, Apr. 2013, Dec. 2013 

  TSS (Concentration, mg/L) 30 day avg. – May. 2013, Dec. 2013 

 

IV.  REGULATORY AUTHORITY/PERMIT ACTION 

 

In November 1972, Congress passed the Federal Water Pollution Control Act establishing the 

NPDES permit program to control water pollution.  These amendments established technology-

based or end-of-pipe control mechanisms and an interim goal to achieve “water quality which 

provides for the protection and propagation of fish, shellfish, and wildlife and provides for 

recreation in and on the water”; more commonly known as the “swimmable, fishable” goal.  

Further amendments in 1977 of the CWA gave EPA the authority to implement pollution control 

programs such as setting wastewater standards for industry and established the basic structure for 

regulating pollutants discharges into the waters of the United States.  In addition, it made it 

unlawful for any person to discharge any pollutant from a point source into navigable waters, 

unless a permit was obtained under its provisions.  Regulations governing the EPA administered 

NPDES permit program are generally found at 40 CFR §122 (program requirements & permit 

conditions), §124 (procedures for decision making), §125 (technology-based standards) and §136 

(analytical procedures).  Other parts of 40 CFR provide guidance for specific activities and may 

be used in this document as required. 

 

The Congress passed the Federal Water Pollution Control Act establishing the NPDES permit 

program to control water pollution. These amendments established technology based or end of 

pipe control mechanisms and an interim goal to achieve water quality which provides for the 

protection and propagation of fish, shellfish, and wildlife and provides for recreation in and on 

the water; more commonly known as the swimmable, fishable goal. Further amendments in the 

CWA gave EPA the authority to implement pollution control programs such as setting 

wastewater standards for industry and established the basic structure for regulating pollutants 

discharges into the waters of the United States. In addition, it made it unlawful for any person to 

discharge any pollutant from a point source into navigable waters, unless 

 

It is proposed that the permit be issued for a 5-year term following regulations promulgated at 40 